<>

Part #6797501 1 ' Revision: 01/17/00

Download from Www.Somanuals.com. All Manuals Search And Download.



©
FIGURE 2 | ﬂ 3/8 X 2-3/4”

STEP 2:
» Inserttwo 2” SQ. END CAPS (16) into the ends of the BASE (4) as shown in FIGURE 2.

» SECURELY assemble the PAD (5) to the MAIN PAD SUPPORT (3) and BASE (4) using two 3/8” X 2-3/4” BOLTS
(11), two 3/8” LOCK WASHERS (9), two 3/8” WASHERS (8), and two 3/8” LOCK NUTS (10). See FIGURE 2.

FIGUR
STEP 3:

« Apply eight 1-3/4 X 3/4" PARAGLIDES (18) to the INSIDE of the MAIN PAD SUPPORT (3) as shown in
FIGURE 3. (NOTE: Throughly clean the inside surface before attaching PARAGLIDES.)

» Securely assemble one SPRING PIN ASSEMBLY (17) and one THUMBSCREW (14) to the MAIN PAD
SUPPORT (3). See FIGURE 3. |

+ Insert one2” SQ. END CAP (16) into the end of the tube on the MAIN PAD SUPPORT (3) as shown in FIGURE 3.

I 1/2 I 172 I 12 I 172 I 172 I 172 l

o |, 1 T

Ll L1 LT L1 L1 S A T
4

t=f
w

Download from Www.Somanuals.com. All Manuals Search And Download.



FIGURE 4
STEP 4:

» Slide the four ROLLER PADS (7) onto the MAIN PAD SUPPORT (3) using two 3/4 X 16” TUBES (6), and four
STARLOCK COLLARS (13) as shownin FIGURE 4.

FIGURE 5§

STEP §:
+ Pull back the SPRING PIN and CAREFULLY slide the MAIN PAD SUPPORT (3) over the FRONT BASE
SUPPORT (1) as shownin FIGURE 5.

« Insert one 1-3/4” SQ. END CAP (15) into the ends of the FRONT BASE SUPPORT (1) as shown in FIGURE 5.

THIS CONCLUDES THE ASSEMBLY OF THE 822104 ADJUSTABLE SIT-UP BENCH
S

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS LIST

KEY| PART# DESCRIPTION Qry KEY| PART# DESCRIPTION QrY
1 6522102 FRONT BASE SUPPORT 1 10 | 3102802 - 3/8” LOCKNUT 2
2 6483302 TUBE 1 11 | 3102922 3/8X2-3/4” BOLT 2
3 6522403 MAIN PAD SUPPORT 1 12 | 3102904 3/8X3”BOLT 2
4 6522603 BASE 1 13 | 3105401 STARLOCK COLLAR 4
‘5 6666502 PAD ASSEMBLY 1 14 | 6145801 "~ 'THUMBSCREW 1
6 6125101 "3/4X16” TUBE 2 15 | 6236701 1-3/4” SQ. END CAP 1
7 6194601 ROLLERPAD 2 16 | 6405201 27 SQ.END CAP 5
8 3102501 3/8” WASHER 6 17 | 6412001 SPRING PIN ASSEMBLY 1
9 3102601 3/8” LOCK. WASHER 2 6416601 | 1-1/2X3/4” PARAGLIDE(QTY 8) 1

<>

FIGURE 1

STEP 1:

+ Insert two 2” SQ. END CAPS (16) into the ends of the TUBE (2) as shownin FIGURE 1.

+ SECURELY assemble the TUBE (2) to the FRONT BASE SUPPORT (1) using two 3/8 X 3” BOLTS (12), four
3/8” WASHERS (8), and two 3/8” LOCK NUTS (10). See FIGURE 1.

3

Download from Www.Somanuals.com. All Manuals Search And Download.




IMPORTANT NOTES
WELCOME TO THE WORLD OF S HOUS .!F'feel!

Please note:
* Thank you for purchasing the Parabody 822104 ADHUSTABLE SIT-UP BENCH. |

Please read these instructions thoroughly and keep them for future reference. This product
must be assembled on a flat, level surface to assure its proper function.

* We recommend cleaning your product (pads and frame) on a regular ba51s using warm soapy
water. Touch-up paint can be purchased from your Parabody customer service representative
at (800) 328-9714. -

There is a risk assumed by individuals who use this type of equipment. To minimize risk, please

follow these rules:
1. Inspect equipment daily. Tighten all loose connections and replace worn parts immediately.

Failure to do so may result in serious injury.
2. Do not allow minors or children to play on or around this equipment.

3. Exercise with care to avoid injury.

4. If unsure of proper use of equipment, call your local Parabody distributor or call the
Parabody customer service department at (800) 328-9714.

Tools Required for Assembly

* 9/16” wrench

* Ratchet with 9/16” socket
* Adjustable wrench

* Tape measure

Bolt Length Ruler

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.
——————BOLT LENGTH ——

BOLT LENGTH RULER:

Download from Www.Somanuals.com. All Manuals Search And Download.



_ n.;— — QAN

w/u| WOV

— 30 ~

9999 8

1 40} (ZOTTEFY) JBNLF2 X U5 W12
lVIEzMN- 1 e MVHIONY

M5 ~

01228 ‘LSNIASSY
Fuy ——DNou

VIOSINNIN ‘AISHVY

OZ_ «}D Om<m<& Emuzwg?.ﬂe (8) ¥3HSVM N B/¢C

~

.15 1]

NIy

M1

ONISNOR NId DRIEJS

(2) ANNXDOT NI B/ .
J/(\ d

'

(Z) ¥3IHSYWID01 NI 8/¢

A7

-

() ¥VTI0D NOOWVLS

SON3 HI08 (¥) SdiNIS 30Movavd

v Cuddv | ON OHO NOULIEIE

SNOISIAIY

() 1oa N £ X g/¢

. (€A <11 01 O O VIR 744
KTERISEV NId DN . D/.
o mmmmw, VI l/////l
© (#) Qvd u3TI0H Q .
&mmv \\J (Z0TZZ55) 1903ans OV ISvE INOYT
(2) 1108 N v/c~2 X 8/¢ ) «\ | .
. _ _
| : L

ﬁ&a ON3 0S NI ¥/5-1

(EOZZCY) TEVE TROTR . i :
(XOFTLeT) TH0IANS OvVd NIV Zzoma:zﬁ
i
: 4 () avo N3 DS NI Z VTV
(Z0559a3) Ova

NMOHS SY

10

NOULJRDSI0

ON HSYQ

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

